
sustainability

Article

Application of Emergy Analysis to the Sustainability
Evaluation of Municipal Wastewater Treatment Plants

Shuai Shao 1,2,3,*, Hailin Mu 1,*, Fenglin Yang 3, Yun Zhang 3 and Jinhua Li 3

1 Key Laboratory of Ocean Energy Utilization and Energy Conservation of Ministry of Education,
School of Energy and Power Engineering, Dalian University of Technology, Linggong Road 2, Dalian 116024,
Liaoning, China

2 School of Innovation and Entrepreneurship, Dalian University of Technology, Linggong Road 2,
Dalian 116024, Liaoning, China

3 School of Environmental Science and Technology, Dalian University of Technology, Linggong Road 2,
Dalian 116024, Liaoning, China; yangfl@dlut.edu.cn (F.Y.); zhangyun@dlut.edu.cn (Y.Z.);
[...]
renewable resources, non-renewable resources, capital and other types of input emergy invested in 
order to obtain target products or meet economic interests. Wastewater input emergy also reflects 
total input emergy in terms of unique raw materials used in the wastewater treatment system, 
whereas “net emergy” is embodied within the sludge emergy and the emergy of pollutants in 
drainage, both of which have a negative influence on the economics of the system and should 
therefore be deducted from the total input emergy. Economic feedback emergy, in addition to the 
emergy of purchased renewable resources, purchased non-renewable resources and capital, as well as 
the money invested by the economic system for sludge disposal should also be considered. The capital 
emergy for sludge disposal is indicated by P, the cost of treating a unit of sludge, which equals 270 
Yuan/ton [44].  

Figure 1. Emergy flow diagram of wastewater treatment systems.

(1) Improved Emergy Yield Ratio (IEYR) denotes the ratio of the net emergy input to the economic
feedback emergy in the wastewater treatment system, where “input” is defined as renewable resources,
non-renewable resources, capital and other types of input emergy invested in order to obtain target
products or meet economic interests. Wastewater input emergy also reflects total input emergy in
terms of unique raw materials used in the wastewater treatment system, whereas “net emergy” is
embodied within the sludge emergy and the emergy of pollutants in drainage, both of which have a
negative influence on the economics of the system and should therefore be deducted from the total
input emergy. Economic feedback emergy, in addition to the emergy of purchased renewable resources,
purchased non-renewable resources and capital, as well as the money invested by the economic system
for sludge disposal should also be considered. The capital emergy for sludge disposal is indicated by P,
the cost of treating a unit of sludge, which equals 270 Yuan/ton [44].



Sustainability 2017, 9, 8 5 of 16

When the net emergy input of the wastewater treatment system is larger and the total economic
feedback emergy is smaller, the Improved Emergy Yield Ratio (IEYR) is greater. The expression is
as follows:

IEYR = (Win + R + N + FR + FN + FS − Wout − S)/(FR + FN + FS + P) (1)

IEYR can reflect the relationship between the emergy efficiency and the market competitiveness
of different wastewater treatment processes. The larger the value, the more net emergy yield can
be obtained by investing per unit of economic feedback emergy. In this case the competitiveness of
the system is greater, and the economic benefit of the process is higher. Conversely, a smaller value
indicates a lower emergy yield efficiency and lower competitiveness.

(2) Improved Environment Load Ratio (IELR) reflects the impact on the environment and the
resource dependence of the main operation. The dependence on resources can be divided into positive
benefit and negative benefit, where positive benefit refers to the dependence on renewable resources,
and negative benefit reflects the dependence on non-renewable resources and capital. The impact
on the environment caused by the output of drainage and sludge both fall into the negative benefit
category, since industrial discharge and pollutants have a negative impact on the environment.

IELR equals the ratio of the sum of non-renewable natural resources emergy, purchased
non-renewable resources emergy, capital emergy, sludge emergy and the emergy of pollutants in
drainage over the sum of renewable natural resources emergy and purchased renewable resources
emergy. This parameter describes the effect that the wastewater treatment system has on the local
environmental ecosystem. The expression is as follows:

IELR = (N + FN + FS + Wout + S)/(R + FR) (2)

IELR represents the negative impact on the environment caused by non-renewable resources
consumption, economic burden and waste discharge. The larger the value of this parameter, the
pressure on the surrounding environment is greater. Conversely, a smaller value indicates less pressure
on the surrounding environment, in cases where the system has a more eco-friendly operational mode,
and the local surroundings have adequate time and space to dilute the environmental impact and can
recycle resources.

(3) Improved Emergy Sustainable Index (IESI) denotes the ratio of the Improved Emergy Yield
Ratio (IEYR) and the Improved Environment Load Ratio (IELR). This composite indicator reflects
the emergy yield efficiency under a certain environmental load, and can simultaneously evaluate the
sustainability of different wastewater treatment processes. The expression is as follows:

IESI = IEYR/IELR (3)

IESI reflects the sustainability of the wastewater treatment system, and a larger value indicates a
higher level of sustainability.

The formula comparison of the traditional and improved emergy evaluation indicators is shown
in Table 2.

Table 2. Formula comparison of traditional and improved emergy evaluation indicators.

Indicators Formula Indicators Formula

EYR (N + R + F)/F IEYR (Win + R + N + FR + FN + FS − Wout − S)/(FR + FN + FS + P)
ELR (F + N)/R IELR (N + FN + FS + Wout + S)/(R + FR)
ESI EYR/ELR IESI IEYR/IELR



Sustainability 2017, 9, 8 6 of 16

2.1.2. Environmental Impact Emergy of Pollutants in Drainage

Drainage outputs may contain different types of pollutants such as COD, BOD5, NH3-N and
TP. Furthermore, even the input wastewater treated by the wastewater treatment system may
cause pollution to the environment when the concentration of drainage pollutants is greater than
the environmental background concentration. Water in the natural environment decreases the
concentration of pollutants through autopurificaton and dilution, and this reduces damage to the
environment. Therefore, the impact of discharge pollutants on the environment can be calculated
in terms of the emergy associated with dilution of pollutants to their environmental background
concentration [45]. The expression for calculating the water requirement for diluting pollutants is
as follows:

Mw,i = d × (Wi/ci)− Mw (4)

In this expression, Mw,i refers to the water requirement for diluting pollutants in units of g,
d denotes the density of water in units of 1 × 106 g/m3, Wi refers to the discharge quantity of pollutant
i in units of g, ci denotes the environmental background concentration of pollutant i in units of g/m3,
and Mw refers to the total discharge quantity of the wastewater treatment system in units of g.

Table 3. Environmental safety concentrations for selected pollutants.

Item COD BOD5 NH3-N TP

Concentration (mg/L) [46] 15 3 0.15 0.02

In our calculations, we adopted the environmental safety concentrations of different types of
pollutants stipulated by regulations in China (Table 3) rather than the environmental background
concentrations due to the difficulty of accessing actual environmental background concentration
data. The expression used to calculate the emergy of the water requirement for diluting pollutants is
as follows:

ECEWi = Mw,i × 4.92J/g × 4.48 × 104sej/J (5)

In this expression, ECEWi refers to the emergy consumption of diluting the emission of water
pollutant i in units of sej, the Gibbs free energy of water is 4.92 J/g, and the emergy transformity of
surface water is 4.48 × 104 sej/J. Since different types of pollutants are diluted by water simultaneously,
we selected the maximal emergy value of a certain pollutant (ECEWmax) as the environmental impact
emergy of all pollutants in drainage.

2.2. Materials

2.2.1. Description of the Study Objects

Current municipal wastewater treatment processes adopted in China include A/O, A2O,
Oxidation Ditch (OD), SBR, and Biofilms and their variants [47]. Emergy Analysis was performed for
all four cases studied in present work using actual (collected) production data, natural conditions and
economic indicators. The basic information for each case is described as follows:

Case 1: The Anaerobic-Anoxic-Oxic (A2O) process. This process involved a complete
denitrification and dephosphorization regime based on the biological environment and alternating
anaerobic, anoxic and aerobic reactions. The appropriate reaction conditions for denitrification and
dephosphorization are required in the anaerobic and anoxic steps, respectively, and reaction conditions
must also be conducive for treating COD and BOD in the aerobic steps. The wastewater treatment
capacity of Case 1 was 30,000 m3/day, the occupied area was 4.8 hectares, and the sludge yield per
day was 14,280 kg.

Case 2: The Constant Waterlevel Sequencing Batch Reactor (CWSBR) process. This process
overcomes the disadvantages of intermittent inflow, intermittent drainage and waterlevel sequencing



Sustainability 2017, 9, 8 7 of 16

changes by retaining the advantages of the traditional SBR process and combining with constant
waterlevel sequencing and continuous operation throughout the entire wastewater treatment process.
The wastewater treatment capacity of Case 2 was 30,000 m3/day, the occupied area was 3.5 hectares,
and the sludge yield per day was 9540 kg.

Case 3: The Cyclic Activated Sludge Technology (CAST) process. This process is renowned for its
sludge sedimentation and dehydration performance. Wastewater is treated repeatedly by aeration,
precipitation and skimming, and sludge inverse and discharge systems are incorporated at the end of
the wastewater treatment system. The wastewater treatment capacity of Case 3 was 80,000 m3/day,
the occupied area was 2.5 hectares, and the sludge yield per day was 21,280 kg.

Case 4: The Biological Aerated Filter (BAF) process. This process utilizes a denitrifying biological
filter and applies a new microbial adhesion wastewater treatment technology to accomplish biological
treatment and solid-liquid separation simultaneously. The equipment required for this treatment is
compact, biochemical reactions and filtration occur in the same unit, the occupied area is reduced due
to not requiring a secondary sedimentation tank, and the filter needs aeration in order to biologically
oxidize organic compounds and ammonia nitrogen. The wastewater treatment capacity of Case 4 was
120,000 m3/day, the occupied area was 3.5 hectares, and the sludge yield per day was 58,440 kg.

The main treatment procedures of wastewater and sludge of the four cases are shown in Table 4.

Table 4. Main treatment procedures of wastewater and sludge of the four cases.

Case No.
Wastewater Treatment Sludge

Preliminary Secondary Tertiary Treatment Disposal

1 Coarse and Fine Screens,
Grit Chamber

A2O Process,
Secondary

Sedimentation Tank

Advanced
Treatment

Thickening,
Dewatering

Outward
Transport

2 Coarse and Fine Screens,
Aerated Grit Chamber CWSBR Process Disinfected Dewatering Outward

Transport

3 Fine Screen,
Vortex Grit Chamber CAST Process Advanced

Treatment

Stabilization,
Thickening,
Dewatering

Outward
Transport

4

Coarse, Intermediate
and Fine Screens,

Vortex Grit Chamber,
Sedimentation Tank

BAF Process Ultraviolet,
Disinfected Dewatering Outward

Transport

2.2.2. Process Flow Diagram

Process flow diagrams for the four wastewater treatment Processes are shown in Figures 2–5.

Sustainability 2017, 9, 8 7 of 16 

 

precipitation and skimming, and sludge inverse and discharge systems are incorporated at the end of 
the wastewater treatment system. The wastewater treatment capacity of Case 3 was 80,000 m3/day, the 
occupied area was 2.5 hectares, and the sludge yield per day was 21,280 kg. 

Case 4: The Biological Aerated Filter (BAF) process. This process utilizes a denitrifying 
biological filter and applies a new microbial adhesion wastewater treatment technology to 
accomplish biological treatment and solid-liquid separation simultaneously. The equipment 
required for this treatment is compact, biochemical reactions and filtration occur in the same unit, 
the occupied area is reduced due to not requiring a secondary sedimentation tank, and the filter 
needs aeration in order to biologically oxidize organic compounds and ammonia nitrogen. The 
wastewater treatment capacity of Case 4 was 120,000 m3/day, the occupied area was 3.5 hectares, and 
the sludge yield per day was 58,440 kg. 

The main treatment procedures of wastewater and sludge of the four cases are shown in Table 4. 

Table 4. Main treatment procedures of wastewater and sludge of the four cases. 
Case 
No. 

Wastewater Treatment Sludge 
Preliminary Secondary Tertiary Treatment Disposal

1 Coarse and Fine Screens, 
Grit Chamber 

A2O Process, 
Secondary 

Sedimentation Tank 

Advanced 
Treatment 

Thickening, 
Dewatering 

Outward 
Transport 

2 Coarse and Fine Screens, 
Aerated Grit Chamber 

CWSBR Process Disinfected Dewatering 
Outward 
Transport 

3 Fine Screen, 
Vortex Grit Chamber 

CAST Process 
Advanced 
Treatment 

Stabilization, 
Thickening, 
Dewatering 

Outward 
Transport 

4 

Coarse, Intermediate and 
Fine Screens, 

Vortex Grit Chamber, 
Sedimentation Tank 

BAF Process 
Ultraviolet, 
Disinfected 

Dewatering 
Outward 
Transport 

2.2.2. Process Flow Diagram 

Process flow diagrams for the four wastewater treatment Processes are shown in Figures 25. 

 
Figure 2. Flow diagram for the Anaerobic-Anoxic-Oxic (A2O) process. Figure 2. Flow diagram for the Anaerobic-Anoxic-Oxic (A2O) process.



Sustainability 2017, 9, 8 8 of 16
Sustainability 2017, 9, 8 8 of 16 

 

 
Figure 3. Flow diagram for the Constant Waterlevel Sequencing Batch Reactor (CWSBR) process. 

 

Figure 4. Flow diagram for the Cyclic Activated Sludge Technology (CAST) process. 

 

Figure 5. Flow diagram for the Biological Aerated Filter (BAF) process. 

2.2.3. Basic Natural, Economic and Technical Data 

The data used in this study were derived from actual operational wastewater treatment plants. 
All four plants studied were situated in the same city and were close geographically, therefore the 
same set of natural conditions were used for all calculations and analysis. Specifically, the annual 
average precipitation was 658.6 mm, the average wind speed was 4.4 m/s, the relative humidity was 
68%, the average sunshine duration was 2650 h, and the annual average evaporation was 1615 mm. 

The main economic and technical indicators of the four cases are shown in Table 5. 

  

Figure 3. Flow diagram for the Constant Waterlevel Sequencing Batch Reactor (CWSBR) process.

Sustainability 2017, 9, 8 8 of 16 

 

 
Figure 3. Flow diagram for the Constant Waterlevel Sequencing Batch Reactor (CWSBR) process. 

 

Figure 4. Flow diagram for the Cyclic Activated Sludge Technology (CAST) process. 

 

Figure 5. Flow diagram for the Biological Aerated Filter (BAF) process. 

2.2.3. Basic Natural, Economic and Technical Data 

The data used in this study were derived from actual operational wastewater treatment plants. 
All four plants studied were situated in the same city and were close geographically, therefore the 
same set of natural conditions were used for all calculations and analysis. Specifically, the annual 
average precipitation was 658.6 mm, the average wind speed was 4.4 m/s, the relative humidity was 
68%, the average sunshine duration was 2650 h, and the annual average evaporation was 1615 mm. 

The main economic and technical indicators of the four cases are shown in Table 5. 

  

Figure 4. Flow diagram for the Cyclic Activated Sludge Technology (CAST) process.

Sustainability 2017, 9, 8 8 of 16 

 

 
Figure 3. Flow diagram for the Constant Waterlevel Sequencing Batch Reactor (CWSBR) process. 

 

Figure 4. Flow diagram for the Cyclic Activated Sludge Technology (CAST) process. 

 

Figure 5. Flow diagram for the Biological Aerated Filter (BAF) process. 

2.2.3. Basic Natural, Economic and Technical Data 

The data used in this study were derived from actual operational wastewater treatment plants. 
All four plants studied were situated in the same city and were close geographically, therefore the 
same set of natural conditions were used for all calculations and analysis. Specifically, the annual 
average precipitation was 658.6 mm, the average wind speed was 4.4 m/s, the relative humidity was 
68%, the average sunshine duration was 2650 h, and the annual average evaporation was 1615 mm. 

The main economic and technical indicators of the four cases are shown in Table 5. 

  

Figure 5. Flow diagram for the Biological Aerated Filter (BAF) process.

2.2.3. Basic Natural, Economic and Technical Data

The data used in this study were derived from actual operational wastewater treatment plants.
All four plants studied were situated in the same city and were close geographically, therefore the
same set of natural conditions were used for all calculations and analysis. Specifically, the annual
average precipitation was 658.6 mm, the average wind speed was 4.4 m/s, the relative humidity was
68%, the average sunshine duration was 2650 h, and the annual average evaporation was 1615 mm.

The main economic and technical indicators of the four cases are shown in Table 5.



Sustainability 2017, 9, 8 9 of 16

Table 5. Main economic and technical indicators of the four cases.

Case No. Working Time
(Days/Year)

Manpower
(Persons)

Investment
(Ten Thousand Yuan/Year)

Cost
(Ten Thousand Yuan/Year)

1 360 35 531.93 1343.42
2 360 20 220.55 584.14
3 360 30 469.07 1310.00
4 360 44 535.35 1456.97

The design discharge standards of the four cases all met the national wastewater discharge
primary standards (GB18918-2002) [48]. Case 1 met the primary B standards while Cases 3 and 4 met
the primary A standards, and Case 2 broadly met the discharge standards for NH3-N based on primary
B standards. The specific input and output water quality indicators of the four cases were derived
from actual operation data meeting the design discharge standards, as shown in Table 6.

Table 6. Input and output water quality indicators based on actual operation of the four cases.

Case No. Input/Output BOD5
(mg/L)

COD
(mg/L)

NH3-N
(mg/L)

TP
(mg/L)

1
Input 180 360 35 5

Output 10 50 5(8) 0.5

2
Input 200 400 30 3

Output 10 50 5(8) 0.5

3
Input 150 350 26 3

Output 20 60 15 1

4
Input 180 400 25 3.5

Output 20 60 8 1

2.2.4. Synthesized Emergy System Diagram

The synthesized emergy system diagram of the wastewater treatment system was drawn based
on the Energy System Language Legend [37] introduced by Odum. It includes technological processes
and data collected on substances, energy, currency and other information shown in Figure 6. It should
be noted that “Wastewater Treatment System” was replaced by each of the four treatment processes
described above during analysis.

Sustainability 2017, 9, 8 9 of 16 

 

Table 5. Main economic and technical indicators of the four cases. 
Case 
No. 

Working Time
(Days/Year) 

Manpower
(Persons) 

Investment
(Ten Thousand Yuan/Year) 

Cost 
(Ten Thousand Yuan/Year) 

1 360 35 531.93 1343.42 
2 360 20 220.55 584.14 
3 360 30 469.07 1310.00 
4 360 44 535.35 1456.97 

The design discharge standards of the four cases all met the national wastewater discharge 
primary standards (GB18918-2002) [48]. Case 1 met the primary B standards while Cases 3 and 4 met 
the primary A standards, and Case 2 broadly met the discharge standards for NH3-N based on 
primary B standards. The specific input and output water quality indicators of the four cases were 
derived from actual operation data meeting the design discharge standards, as shown in Table 6. 

Table 6. Input and output water quality indicators based on actual operation of the four cases. 

Case No. Input/Output BOD5

(mg/L) 
COD

(mg/L) 
NH3-N
(mg/L) 

TP 
(mg/L) 

1 
Input 180 360 35 5 

Output 10 50 5(8) 0.5 

2 
Input 200 400 30 3 

Output 10 50 5(8) 0.5 

3 
Input 150 350 26 3 

Output 20 60 15 1 

4 Input 180 400 25 3.5 
Output 20 60 8 1 

2.2.4. Synthesized Emergy System Diagram 

The synthesized emergy system diagram of the wastewater treatment system was drawn based 